USER INSTRUCTIONS

CRAFTSMAN

53 IN PAINTED STEEL WORKSTATION

Model:

714.68658
714.68659

* Product you purchased may vary from picture shown

SERVICE PARTS

CALL 1-888-331-4569 FOR SERVICE PARTS. Refer to Service
Parts Drawing for full listing of Service Parts.

CAPACITIES

The maximum weight that can be placed in each single slide
pair drawer is 100 Ibs.
The maximum weight that can be placed in each double slide
pair drawer is 200 Ibs.

The maximum product weight including contents is 1500 Ibs.

MAINTENANCE

| I

QDDDDDDDF@@

Z |

Ball bearing slides

Lubricate the casters yearly with high quality bearing grease.
Lubricate the slides twice yearly with high quality bearing grease.

Sears Brands Management Corporation, Hoffman Estates, IL 60179 U.S.A.

* Lubricate the lock yearly with graphite.

* Periodically the drawer fronts, drawer trim, and other surfaces
should be cleaned with a mild detergent and water.

» Grease and oil can be removed with most standard
cleaning fluids. For safety, use a nonflammable cleaning fluid.

« If drawer liners are supplied, use them to protect the finish
insidethe drawers and to make the drawers easier to clean.
The drawer liners may be cleaned with soap and water.

SAFETY

DANGER A\ is used to indicate a hazardous situation which,
if not avoided, will result in serious injury or death.

WARNING A\ indicates a hazardous situation which,

if not avoided, could result in serious injury or death.

CAUTION is used to indicate a hazardous situation which, if not
avoided, may result in minor injury, moderate injury, or property
damage.

CAUTION: Read and follow all Safety Rules and Operating
Instructions before first use of this product.

DANGER A

+ DO NOT stand on this product. You may fall or cause product
to tip.

* DO NOT open more than one drawer. The product may be-
come unstable and tip.

« DO NOT step in the drawers. You may fall or cause product to
tip.

« DO NOT allow children to come near this product.

* DO NOT mount this product on a truck bed or any other moving
object.

« DO NOT move the product prior to closing and locking all the
drawers. The drawers could come open and make the product
unstable and tip.

* DO NOT move the product prior to remove all objects from the
top.

WARNING A\

 WEAR SAFETY GLASSES when removing or repositioning
the drawers.

« DO NOT pull the product; only push it to move.

« ENGAGE THE BRAKES when not moving this product. This
will prevent the product from rolling.

» DO NOTalter this product in any manner. For example, do not
weld external lockbars or attach electrical equipment.

» Keep the product on level surfaces. The product may become
unstable and tip if stored or moved on an uneven surface.

CAUTION

» This product is not designed to be directly lifted with a fork lift,
or to be towed with any mechanical devices.

» The maximum weight for each drawer should never be
exceeded.

« Only transport this product empty. Properly secure when
transporting.

* DO NOT exceed maximum product weight, including contents.
See Capacities for more information.



CRAFTSMAN LIFETIME LIMITED WARRANTY

FOR AS LONG AS IT IS USED from the date of sale this product is
warranted against defects in material or workmanship.

WITH PROOF OF SALE a defective part will be replaced free of
charge. If a replacement part is unavailable, the product will be
replaced with one of equal value.

To obtain warranty coverage return a defective part to the retailer
from which the product was first purchased.

This warranty does not apply to a product that is damaged or altered
through transportation, misuse, abuse, corrosion, accident, neglect
modification or mishandling, nor does coverage apply if the product
is ever attached to a moving vehicle.

This warranty gives you specific legal rights, and you may also have
other rights which vary from state to state.

Transform SR Brands Management LLC, Hoffman Estates, IL60179.

HARDWARE

TOOLS REQUIRED:

10 mm Wrench
14 mm Wrench

HARDWARE INCLUDED:

—

A M6 x 12 Hex Bolt
Qty: 4)

I

H M8 x 25 Hex Bolt
(Qty: 16)

Washers
(Qty: 16)

ASSEMBLY
NOTE: Not all assembly instructions will relate to your model.

SIDE HANDLE ATTACHMENT

Items Needed:
M6 x 12 Hex Bolt (Qty: 4)
10 mm Wrench
* Use a 10 mmwrench and 2 M6 x 12 Hex Bolts to tighten
the handle into the attachment holes on the cabinet as
shown. Tighten securely only by hand. Do not overtighten.

Cabinet handle M6 x 12 Hex Bolt
1X 4 X

CASTER INSTALLATION
ltems Needed:
M8 x 25 Hex Bolt (Qty:16)
Washer (Qty: 16)

NOTE: This procedure may require the help of an assistant.

 Take out casters from the left bottom drawer.

* Remove the work top from the cabinet top before
laying the cabinet down.

 Lay cardboard from shipping box on floor. Lay the
cabinet down on its back on the cardboard to protect
paint finish.

* Use a 14 mm wrench and 4 M8 x 25 Hex Bolts and
Washers to attach each caster to a bottom corner of
the cabinet as shown. Install the locking swivel casters
on the handle side of the cabinet. Install the fixed
casters on side of the cabinet opposite the handle.
Securely tighten all bolts. Return the cart to its upright
position. Place the work top on the top of cabinet.

M8 x 25 Hex Bolt Locking Swivel Caster
16 X 2X

OPERATION

Q RAISE AND RELEASE DRAWER HANDLES

These units are equipped with safety drawer

latches. To open, lift up the drawer handle while pulling
drawer towards you. To close, shut the drawer firmly until
the latch engages. If the drawer does not stay closed, the
latch hook may be bent, or it may be rubbing against
the drawer slides. To fix this problem, slightly bend the
hook until it engages the latch.

@ REMOVING DRAWERS

Pull drawer out so that it is almost fully extended.

Push up on one release lever while pulling down on the
other one. Pull the drawer outward until it releases from
the drawer slides.

PUSH UP PUSH DOWN
ONE RELEASE LEVER OTHER RELEASE LEVER

@ INSTALLING DRAWERS

Extend the drawer slides from the tool chest/cabinet.
Insert the brackets on each side of the drawer into
the slots in the chest/cabinet slides, being careful that
they are properly positioned. Once properly inserted,
completely close the drawer to set the slides in their
proper positions.

Extend the Slide



SERVICE PARTS

53-In 9 Drawer Steel Workstation-Model 714.68658/714.68659

.369 The keys are taped to the top of the caster
carton which is placed in the left bottom
drawer of the cabinet.

Ref# Description Part# Qty

Replacement keys may be ordered. The key code appears

on the face of the lock. To order keys or other replacement 1 Cabinet Handle 306046 1 pc

parts call 1-888-331-4569.
2 M6 x 12 Hex Bolt 321051 4 pcs
3 Slide (R) 300177 9 pcs
4 Swivel Caster 302065 2 pcs
5 Washer 324002 16 pcs
6 M8 x 25 Hex Bolt 321047 16 pcs
7 Drawer Liner 551887 8 pcs
8 Slide (L) 300176 9 pcs
9 Rigid Caster 302066 2 pcs
10 Lock 304075 1 pc
11 Drawer Liner 552196 1pc
12 Work Top 572140 1pc




CRAFTSMAN

To order replacement parts
or schedule repair service

Para ordenar piezas
o pedir servicio de reparacion

1-888-331-4569



INSTRUCCIONES PARA EL USUARIO * Lubrique el candado anualmente con grafito.

 Periodicamente los frentes de cajon, cajon de ajuste, y otras

® superficiesdeben ser limpiados con detergente y agua.
c R H F I ; M H N * La grasa y el aceite se pueden eliminar con estandar liquido
de limpiezas. Por razones de seguridad, utilice un liquido
incombustible.

53 IN ESTACION DE TRABAJO DE ACERO PINTADO * Los forros de los cajones se pueden limpiar con jabon y
agua.
Model:
714.68658
714.68659

SEGURIDAD

PELIGRO A\ se utiliza para indicar una situacién peligrosa que,
si no se evita, puede provocar lesiones graves o la muerte.
ADVERTENCIA A\ indica una situacion peligrosa que,si no se
evita, podria causar lesiones graves o la muerte .

PRECAUCION se utiliza para indicar una situacion peligrosa que,
si no se se evita, puede provocar lesiones leves, lesiones
moderadas o propiedad dafiada.

PRECAUCION: Lea y siga las reglas de seguridad y de
Instrucciones de funcionamiento antes del primer uso de este
producto

PELIGRO A

* No se pare sobre este producto. Usted puede caerse o
hacer que el producto se caiga boca bajo.

* NO abra mas de un cajon al mismo tiempo. El producto
puede ser inestable y caerse.

* NO se pare en los cajones. Usted puede caerse o haga que el
producto se caiga boca bajo.

*Producto que ha comprado puede variar de la imagen mostrada ) ]
* NO permita que los nids se acerquen a este producto.

PARTES DE SERVICIO * NO monte este producto en un camion o cualquier otro objeto

moviéndose.
LLAME 1-888-331-4569 para Partes de servicio. Consulte * NO mueva el producto antes de cerrar y bloquear todos los
el dibujo para el listado completo de piezas de servicio. cajones. Los cajones abiertos podrian causar mucho peligro.

* NO mueva el producto antes de quitar todos los objetos de la
parte superior.

ADVERTENCIA A\

* Péngase gafas de seguridad cuando remueva los cajones .

* NO tire del producto, Sélo empujarlo para moverse.

* ENGAGAR LOS FRENOS cuando se encuentre estacionado
el gabinete. Esto previene que el producto se mueva.

* NO altere este pr oducto de cualquier m anera. Por ejemplo,
no suelde ningun tipo de objetos ni ningun tipo de equipos
eléctricos.

* Mantenga el pr oducto en superficies pl anas. El pr oducto
puede estar instable y la unidad puede caerse boca abajo si

MANTENIMIENTO la tratan de mover en superficies que no estén planas.

* El peso maximo que se puede poner en cada cajon chico
son 100 libras.

* El peso maximo que se puede poner en cada cajén grande
son 200 libras.

¢ El peso maximo del producto incluyendo el contenido es
1500 libras.

* PRECAUCION
» Este producto no esta disefiado para ser levantado
directamente con un montacargas o para ser

= =
DE‘D‘D‘E‘D‘E‘DW® remolcado con caretillas mecanicas.
= =)

* El peso maximo de cada cajén no debe ser nunca

] iz

7 f excedido.
U * Solamente transporte este producto vacio. Asegura
Cojinetes de Bolas adecuadamente cuando transporte.
* NO exceda el maximo peso del producto, incluyendo el
* Lubricar las ruedas anualmente con grasa de alta calidad. contenido. Lea las capacidades para obtener mas

* Lubricar los diapositivas del cajén dos veces al afio con grasa informacion.

de alta calidad

Transform SR Brands Management LLC, Hoffman Estates, IL 60179 U.S.A.
Used under license.



GARANTI{A LIMITADA DE CRAFTSMAN LIFETIME

DURANTE EL TIEMPO QUE SE UTILICE desde la fecha de venta,
este producto esta garantizado contra defestos de material or mano
de obra.

CON PRUEBA DE VENTA una pieza defectuosa sera reemplazada
gratuitamente. Si una pieza de repuesto no estadisponible,el producto
serareemplazado por uno de igual valor.

Para obtener la cobertura de la garantia, devuelva una pieza
defectuosa al minorista donde comproé el producto por primera vez.
Esta garantia no se aplica a un producto danado o alterado por
transporte,uso indebido,abuso,corrosion,accidente,modificacion

de negligencia o manipulacion incorrecta, y tampoco se aplica la
cobertura si el producto esta siempre conectado a un vehiculo en
movimiento.

Esta garantia le otorga derechos legales especificos y también
puede tener otros derechos que varian de un estado a otro.
Transform SR Brands Management LLC, Hoffman Estates, IL 60179.

EQUIPOS

HERRAMIENTAS NECESARIAS:

10 mm Llave
14 mm Llave
HERRAMIENTA INCLUIDO:

—

M6 x 12 Perno
A Hexagonal (CANT: 4)
(] M8 x 25 Perno
‘ ‘ ‘ H Hexagonal (CANT: 16)

Arandelas
(CANT: 16)

ASAMBLEA

NOTA: No todas las instrucciones de montaje se relacionaran
con su modelo.

LATERAL MANGO ACCESORIO
Articulos Necesarios:
M6 x 12 Perno Hexagonal (CANT: 4)
10 mm Llave
* Useunallavede 10 mmy 2 pernos hexagonales de
M6 x 12 para apretar la manija en los orificios de fijacion

en el gabinete como se muestra. Apriete firmemente
solo a mano. No apriete demasiado.

Cabinet handle

1X M6 x 12 Hex Bolt

4x
INSTALACION DE LAS RUEDAS
Articulos Necesarios:
Arandelas (CANT: 16)
M8 x 25 Perno Hexagonal (CANT: 16)
10 mm Llave

NOTA: Este procedimiento puede requerir la ayuda de un
asistente.

* Saque las ruedas del cajon inferior izquierdo.

* Retire la superficie de trabajo de la parte superior

del gabinete antes de colocar el gabinete.

Coloque el carton de la caja de envio en el piso.
Coloque el gabinete hacia abajo sobre su espalda

en el cartén para proteger el acabado de pintura.

Use unallave de 14 mmy 4 pernos y arandelas
hexagonales M8 x 25 para fijar cadarueda a la esquina
inferior del gabinete, como se muestra. Instale las
ruedas giratorias de bloqueo en el lado de la manija

del gabinete. Instale las ruedas fijas en el costado

del gabinete opuesto a la manija.

Apriete bien todos los tornillos. Devuelva el carro a su
posiscion vertical.Coloque la tapa de madera maciza
en la parte superior del gabinete.

Ruedas Giratorias
2X

Arandelas
16 X

M8 x 25 Perno
16 X

Caster giratorio de bloqueo

OPERACION
Q GIRAR Y DESCARGAR MANGOS DE CAJA

Estas unidades estan equipadas con cierres de cajones
de seguridad. Para abrir, levante la manija del cajon
mientras tira del cajon hacia usted. Para cerrar, cierre
el cajon firmemente hasta que se enganche el pestillo.
Si el cajén no permanece cerrado, el gancho de
seguridad puede estar doblado, o puede estar frotando
contralos deslizadores del cajon. Para solucionar este
problema, doble ligeramente el gancho hasta que
encaje en el pestillo.

@ REMOVIENDO CAJONES

Retire el cajéon de manera que es casi completamente
extendido. Empuje hacia arriba una palanca de liberacion
mientras tira hacia abajo en la otra palanca de liberacion.
Tire del cajon hacia afuera hasta que se libere de la
corredera de cajon.
EMPUJE PARA ARRIBA
PALANCA DE LIBERACION

EMPUJE PARA ABAJO
LA OTRAPALANCA DE LIBERACION

@ INSTALACION DE LOS CAJONES

Extender las diapositivas del gabinete grande. Inserte
los soportes en cada lado cajon en las ranuras de las
diapositivas en los dos gabinetes, teniendo cuidado de
que estan correctamente posicionados. Yainsertado
correctamente, cierre completamente el cajon para
establecer las diapositivas en su posiciones adecuadas.

Diapositiva

Extender la Diapositiva




PARTES DE SERVICIO

Estacién De Trabajo De Acero 9 Cajones de 53 Pulg-Modelo 714.68658/714.68659

Las llaves estan pegadas arriba de la
caja de cartén de las ruedas, que se
coloca en el cajon izquierda de abajo.

Ref# Descripcion Parte# CANT

Se pueden pedir llaves de repuesto. El cédigo de la llave

aparece en la carade la cerradura. Para pedir llaves u 1 Mango de Gabinete 306046 1 pc

otras piezas de repuesto, llame al 1-888-331-4569.
2 M6 x 12 perno hex 321051 4 pcs
3 Diapositivas (D) 300177 9 pcs
4 Ruedas Giratorias 302065 2 pcs
5 Arandelas 324002 16 pcs
6 M8 x 25 perno hex 321047 16 pcs
7 Forro de Cajon 551887 8 pcs
8 Diapositivas (I) 300176 9 pcs
9 Rueda 302066 2 pcs
10 Candado 304075 1pc
11 Forro de Cajon 552196 1pc
12 Tapa de madera maciza 572140 1 pc




CRAFTSMAN

To order replacement parts
or schedule repair service

Para ordenar piezas
o pedir servicio de reparacion

1-888-331-4569



	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8

